
 

2022 Tri-Con Technical Program 

Asset Management, Room 201-202 
Wednesday, August 31st, 2022, 8:30 AM 
Kevin Flis, Xylem 
Optimizing Lead Service Line Replacement with Machine Learning 
 
Abstract:   Background A combination of aging infrastructure, public health crises, and updated 
legislation have led to an increased interest in both water utility professionals and consumers as to the 
material of the service lines to the end user. The Lead and Copper Rule has been updated to require 
utilities compile an inventory of all service lines in the distribution system and generate a replacement 
plan to remove LSLs where they exist. As records of service line materials are often undigitized, 
[...]
conveyance of wastewater through the PI along with the treatment of these flows at Blue Plains among 
the PI Users (District of Columbia, DC Water, Fairfax County, Montgomery County, Prince George’s 
County, and WSSC Water). This agreement documents the allocation of flow capacity and peak flow 
limitations at specific locations along the PI. Ongoing growth within the various jurisdictions along with 
aging infrastructure that has resulted in excess flows entering the PI have pushed many of the 
jurisdictions close to their IMA limitations. As Fairfax County, Loudoun County, and Montgomery County 
continue to see pockets of growth and densification in areas directly contributing to the PI, managing 
flows within existing IMA levels becomes more challenging. This presentation will describe the 
consensus-driven approach taken by the jurisdictions contributing flow to the PI and the Metropolitan 
Washington Council of Governments, which manages the Blue Plains IMA, to address the following 
challenges: (1) Uncertainty with Projected Future Flows: Projecting future population and employment 
is challenging due to the dynamic nature of development and the advancement of water conservation 
technologies that have the potential to minimize wastewater flow generation. This project used an 
approach that accounts for these uncertainties and provided a range of potential flow scenarios to 
evaluate the PI.; (2) Balancing Capacity Needs with Infrastructure Renewal: The PI, constructed in the 
1960s, is now over 60 years old, and is experiencing decay in many places. This project balanced these 
critical infrastructure renewal needs with the long-term capacity requirements.; (3) System Constraints: 
The PI traverses through neighborhoods, national and regional park systems, along the Potomac River, 
and near dense urban areas. Any potential alternatives to alleviate capacity constraints requires 
significant multi-jurisdictional coordination, permitting and easement coordination, and stakeholder 
engagement. The alternative evaluation approach allowed the PI Users to assess the potential capacity 
improvement alternatives using not only capital cost but other factors that assess the ability to work 
within complex system constraints. 
 
What Will Attendee Learn:  This presentation will describe the collective approach to manage flows on a 
major intermunicipal interceptor system. The attendees will learn how collaboration with multiple 



 

2022 Tri-Con Technical Program 

partners reduces uncertainties in critical flow projections, and how potential improvements can be 
balanced within complex system constraints. 
 
Speaker Bio:  Eric Harold, an Associate Vice President with Carollo Engineers, has nearly 30 years 
experience in strategic planning, asset management, and wastewater collection system management 
planning. He has a Bachelor's of Science in Civil Engineering from the University of Cincinnati, and a 
Masters of Public Policy from George Mason University. He is a registered Professional Engineer in 
Virginia, Maryland, DC and North Carolina; and is a Board Certified Environmental Engineer.



 

2022 Tri-Con Technical Program 

Wastewater Treatment and Solids Processing, Room 215 
Wednesday, August 31st, 2022, 8:30 AM 
Mark Rasor, Lemna Environmental Technologies, Inc. 
Modeling for Success: Upgrading Lagoon Based Treatment Systems to Meet More Stringent Limits for 
BOD, TSS and Nutrient Removal. 
 
Abstract:   Wastewater treatment process design modeling software, which models biological, chemical, 
and physical treatment processes, can be used to optimize the design, performance and reliability of 
lagoon-based treatment systems. Lemna Environmental Technologies (LET) employs a dynamic 
wastewater treatment process simulation model, to analyze performance of existing facilities and the 
expected performance of proposed facilities. The modelling software is widely used in the wastewater 
community to investigate the impact of various changes in loadings and temperatures and allows LET to 
thoroughly verify process design and performance especially with regards to BOD, TSS and ammonia 
removal. Using historical DMR data from an installation base of over 300 facilities, LET created a unique 
software model of its LemTec Biological Treatment Process, which utilizes a combination of aerated and 
settling lagoon cells for biochemical oxygen demand (BOD) and total suspended solids (TSS) removal, 
and the Lemna Polishing Reactor (LPR) for nitrification. By calibrating the model through the analysis of 
historical operating data, the model can be used as an accurate predictor of process performance. The 
model may be manipulated to reflect the size, configuration, loading, aeration and effluent 
requirements for current or future facilities and is especially useful in predicting and troubleshooting 
nutrient removal. 
 
What Will Attendee Learn:  1. How new technologies and advancements in lagoon designs are helping 
existing communities increase treatment capacity, reduce footprint and improve BOD and TSS removal 
2. How nutrient removal options that can be incorporated into a simple lagoon process for NH3, TN and 
TP removal 3. Examples of small municipalities that have successfully upgraded their lagoon systems to 
meet current and future effluent 
 
Speaker Bio:  Mark Rasor has over 25 years in the application, design, sales and operation of aeration 
systems including coarse, fine and ultra-fine bubble devices in various configurations. He has additional 
extensive experience in conventional and extended aeration activated sludge as well as lagoons, sludge 
thickening, digestion and other ancillary applications.



 

2022 Tri-Con Technical Program 

Wastewater Treatment and Solids Processing, Room 215 
Wednesday, August 31st, 2022, 9:00 AM 
Thor Young, GHD 
Primary settling tank capacity and performance assessment at AlexRenew 
 
Abstract:   Alexandria Renew Enterprises (AlexRenew) WWRF was constructed in 1952 and has 
undergone several upgrades and expansions over the years. The facility is currently rated for an average 
daily design flow of 54 MGD. Recognizing that many of the system components have reached their 
useful life or are experiencing periodic operation and maintenance issues, AlexRenew commissioned an 
evaluation in 2020 of the preliminary and primary treatment systems at the plant to improve 
performance, operability, maintainability, and redundancy. A key part of this effort was an assessment 
of capacity and performance of the existing primary settling tanks. Eight (8) rectangular primary settling 
tanks provide treatment for raw sewage that has received preliminary treatment for removal of 
screenings and grit. In addition, the primary settling tanks also treat some in-plant recycle flows 
including backwash water from the tertiary filter system. With internal recycles, the primary settling 
tanks will need to treat a peak wet weather flow of 125 MGD. The primary objective of treatment in the 
primary settling tanks is to remove settleable solids and associated organic matter to reduce the 
concentrations of total suspended solids (TSS), 5-day biochemical oxygen demand (BOD5) and organic 
nitrogen in the wastewater. These reductions in concentration are necessary to avoid overloading 
downstream advanced wastewater treatment systems. The assessment of primary treatment capacity 
and performance included three components: 1) analysis of historical performance data; 2) full-scale 
stress testing to simulate performance at the anticipated peak flow; and 3) computational fluid dynamic 
(CFD) modeling to assess the distribution of flow by the primary influent flow channels. This 
presentation will review the methodology and results of each portion of the assessment. The 
assessment provided AlexRenew with confidence that existing primary settling tanks can accommodate 
anticipated peak flow while maintaining performance to protect downstream secondary and advanced 
treatment processes and meeting the utility’s goals for sustainability, resiliency, and environmental 
stewardship. With this assessment complete, AlexRenew is embarking on a program to renew and 
replace aged system components and implement additional upgrades to improve operations and 
maintenance and enhance overall reliability of the system. 
 
What Will Attendee Learn:  This presentation will present a method of how to assess the capacity and 
performance of primary settling tanks. 
 
Speaker Bio:  Thor Young has been with GHD since 1990 and currently serves as the North American 
Wastewater Treatment and Recycling Lead. He is a registered Professional Engineer in Maryland and a 
Board Certified Environmental Engineer.



 

2022 Tri-Con Technical Program 

Wastewater Treatment and Solids Processing, Room 215 
Wednesday, August 31st, 2022, 9:30 AM 
Manuel de los Santos, Aqua-Aerobic Systems, Inc. 
Case Studies of Secondary Biological Treatment Systems Meeting Full Enhanced Nutrient Removal 
Limits 
 
Abstract:   The demand for lower levels of nutrients in treatment plant discharges is growing across the 
country. Plants in colder climates are not exempt of the requirement. In fact, low Total Nitrogen and 
Total Phosphorus limits are currently required in plants around the Chesapeake Bay Watershed. This 
presentation studies the flexibility that a True Batch Sequencing Batch Reactor (SBR) provides to meet 
those requirements. The discussion will include the general principles of biological phosphorus and total 
nitrogen removal and how it occurs in the SBR system. The ability of the SBR technology to create 
alternating anoxic and aerobic conditions during the treatment cycle allows for conversion of organic 
nitrogen and ammonia nitrogen to nitrate/nitrite and finally to nitrogen gas. At the same time, it allows 
the system to more quickly get into the anaerobic state necessary for biological Phosphorus release. 
Case studies will be presented of installations that have taken advantage of this technology in the area, 
and are successfully achieving aggressive total nitrogen and total phosphorus limits, out of the biological 
process. 
 
What Will Attendee Learn:  The goal of this presentation is to give the listener a better idea of how 
biological nutrient removal occurs, what factors affect successful nutrient removal, and the variables 
that can be manipulated to help achieve a consistent effluent out of the secondary process. Examples of 
SBR plants achieving the effluent will be used as illustration on how this can be achieved. 
 
Speaker Bio:  Manuel possesses a M.S. degree in Sanitary and Environmental Engineering from the 
Universidad de Cantabria, Spain. He also has a B.S. degree in Civil Engineering from Santo Domingo, 
Dominican Republic. Manuel has worked in the wastewater treatment industry in application 
engineering for over 20 years with skills in design, application and technical support for biological 
processes and membranes. He also possesses two years of consulting engineering experience in the 
construction field.



 

2022 Tri-Con Technical Program 

Wastewater Treatment and Solids Processing, Room 215 
Wednesday, August 31st, 2022, 1:00 PM 
Joe Tardio, Aqua-Aerobic Systems, Inc. 
Achieving Enhanced Nutrient Removal with AquaNereda® Aerobic Granular Sludge 
 
Abstract:   Aerobic Granular Sludge (AGS) technology operates on an optimized batch cycle structure 
that creates the proper conditions to develop and maintain granules: large, dense microbial aggregates 
displaying as particles greater than 200 microns in diameter that perform biological nutrient removal 
and display exemplary settleability relative to conventional activated sludge (CAS). The layered microbial 
community of these granules enables simultaneous nitrification/denitrification and enhanced biological 
phosphorus removal to occur within the granular biomass. This technology therefore eliminates the 
need for clarifiers, carrier media, and return sludge pumping stations, as well as selectors or separate 
compartments for plants looking to achieve BNR. The enhanced settling properties allow the system to 
operate at a high MLSS in excess of 8 g/L without a loss in aeration efficiency due to the granular nature 
of the sludge. The AGS process can therefore provide a significant reduction in footprint requirements 
and energy demand compared to a conventional technology. The AGS process has been implemented 
successfully for the past 15 years with over 90 plants either in operation or under construction globally. 
Introduced to the North American market in 2017, there are now over 10 plants operating or under 
construction in the United States. This session will demonstrate the ENR achieved by several plants and 
explain the treatment principles and applications of the technology. 
 
What Will Attendee Learn:  A fundamental understanding of AGS technology, applications and 
treatment capabilities. 
 
Speaker Bio:  Joe has domestic and international experience in the water and wastewater treatment 
industry and is a published author of technical papers in AWWA/AMTA and WEF proceedings. He has 
been active in the W/WW industry since 2006. Joe holds a Bachelor’s Degree in Biological Sciences and 
Chemistry from the University of Delaware and a Master’s Degree in Environmental & Waste 
Management from Stony Brook University.



 

2022 Tri-Con Technical Program 

Wastewater Treatment and Solids Processing, Room 215 
Wednesday, August 31st, 2022, 1:30 PM 
Sebastian Smoot, HDR 
Is it possible to remove PFAS from Biosolids? A review of different PFAS removal technologies 
 
Abstract:   Wastewater secondary sludge and biosolids have shown to be routes for PFAS emission to 
the environment. Class A and class B biosolids have both been used for land application and can help to 
enrich soils and prove to be a great source of fertilizer. PFAS precursors from biosolids have shown to be 
transformed into PFAS compounds even after 6 months of land application (WRF, 2021). Treatment 
techniques for removal of PFAS in biosolids have been evolving, but the results are not widely available 
and have not been compared to each other. The objectives of this study were to compare different PFAS 
removal technologies in biosolids in terms of their development and implementation, and further 
summarize the lessons learnt from different case studies employing these technologies. Out of the 
technologies reviewed, incineration, pyrolysis and gasification have been studied in greater detail due to 
their widespread use and show potential for PFAS reduction. Other technologies such as supercritical 
water oxidation, vitrification, and hydrothermal liquefaction are still being developed and have no full-
scale implementations. Case studies for each of these technologies and lessons learnt from bench or 
pilot-scale and full-scale installations will be presented in further detail. These case studies for PFAS 
removal from biosolids can improve existing knowledge and database for WRRFs trying to remove PFAS. 
In depth understanding of each technology, advantages, disadvantages and difficulties in implementing 
each technology can be crucial for future treatment optimization and modifications. 
 
What Will Attendee Learn:  In response to growing concerns about the presence and fate of PFAS in 
biosolids, this presentation provides a review of several biosolids treatment technologies such as 
incineration, pyrolysis,, and supercritical water oxidation that may be capable to remove PFAS. The 
results of recent laboratory and pilot studies will be reviewed to provide information on the readiness, 
effectiveness, advantages, and disadvantages of each technology. 
 
Speaker Bio:  Sebastian is a process engineer at HDR focusing on nutrient removal and biosolids. He 
loves his home state of Maryland and spreads Old Bay seasoning on his avocado toast. His cutting-edge 
work has been presented at WEFTEC for eight of the past nine years. He frequently reminds friends and 